
Cypress Lakes Utilities, Inc. 

Docket No. 020407-WS 

I 

Polk County 

I 

Test Year Ended December 31,2001 

EXHIBIT “4” 



I 

b 

25-30.440 Additional Engineering Information Required of Class A and E 
Water and Wastewater Utilities in an Application for Rate Increase. 

Each applicant for a rate increase shall provide two copies of the following engineering information 
to the Cornmission, with the exception of item (l), of which only one copy is required. 

A detailed map showing: 

The location and size of the applicant's distribution and collection lines as well as its plant 
sites, and 
The location and respective classification of the applicant's customers. 

A list of chemicals used for water and wastewater treatment, by type showing the dollar 
[...]
A. Reuse and Land Application Systems 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed 
water to Reuse System(s) R001. Such reclaimed water shall be limited and monitored by the permittee as specified below: 

Reclaimed Water Limitations Monitoring Requirements 1 

FLAOl3 123-005-DWF 



b 

FLW-0 1 

b 

Flow Meter after disinfection. 

I 

D 

PERMITEE: Cypress Lakes Utilities, Inc. 
FACILITY: Cypress Lakes WWTP 

2. 

3. 

4. 

5 .  

6. 

7. 

8. 

9. 

PERMIT NUMBER: FLAO 13 123 
COUNTY: Polk 

Reclaimed water samples shall be taken at the monitoring site locations listed in Permit 
Condition I. A. 1. and as described below: 

ll EFB-0 1 I Sample point after filtration, before disinfection. 11 
EFA-0 1 1 Sample point after disuzfection before water storageheuse. II 

a. Florida Department of Environmental Protection 
Reuse Coordinator - MS 3540 
2600 Blair Stone Road 
Tallahassee, FL 32399-2400 

david. york@dep. s tate. fl .us 

b. Florida Department of Environmental Protection 
Domestic Wastewater Program ed.snipes@dep.state.fl.us 
3804 Coconut Palm Drive 
Tampa, FL 33619-1352 

c. Southwest Florida Water Management District 
Conservation Projects Section 
scott.mcgookey@swfwmd.state. fl.us 
2379 Broad Street 
Brooksville, FL 34609 

[62-610.870(3). 08-08-99] 

During the period of operation authorized by this pennit, reclaimed water or effluent shall be 
monitored annually for the primary and secondary drinking water standards contained in 
Chapter 62-550, F.A.C., (except for turbidity, total coliform bacteria, color, and corrosivity). 
Twenty-four hour flow proportioned composite samples, shall be used to analyze reclaimed 
water or effluent for the primary and secondary drinking water standards. These monitoring 

FLAOl3 123-005-DWF 



b 

PERMITEE: Cypress Lakes Utilities, Inc. 
FACILITY: Cypress Lakes WWTP 

PERMIT NUMBER: FLAO 13 123 
COUNTY: Polk 

results shall be reported to the Department annually on the Reclaimed Water or Effluent 
Analysis Report, Form 62-620.910(15), or in another format if requested by the permittee 
and if approved by the Department as being compatible with data entry into the 
Department’s computer system. During years when a permit is not renewed, a 
certification stating that no new non-domestic wastewater dischargers have been added 
to the collection system since the last reclaimed water or effluent analysis was 
conducted may be submitted in lieu of the report. The annual reclaimed water or effluent 
analysis report or the certification shall be completed and submitted in a timely manner so as 
to be received by the Department’s Southwest District Office by the thirty-fmt day of March 
of each year. [62-601.300(4), 12-24-96] [62-601..500(3), 12-24-96] 

FLAO13123-005-DWF 



' U  

Units Quality or Concentration 

- 

Units 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITOFUNG REPORT - PART A 

No. 
E ~ ,  

When Completed inail this report to: Department of Environmental Protection, Wastewater Facilities Management Section, MS 3551,2600 Blair Stone Road, Tallahassee, FL 32399-2400 

Frequency of Sample Type 
Analysis 

5 Calculated 
Days/Week Roll 12 Mo. Avg.' 

Calculation Calculated 
Roll 12 Mo. Avg.' 

Every two 8-Hr. FPC3 
weeks 

3 Grab 
Daysmeek 

PERMITTEE NAME: 
MAILING ADDRESS: 

Cypress Lakes Utilities, Inc. 
Att.: Donald Rasmussen, Vice President 
200 Weathersfield Avenue 
Altamonte Springs, FL 327 14 

FACILITY: Cypress Lakes W WTP 
LOCATION: 10000 North US 98 

Lakeland, FL 33809 

Flow, to R-001 

P A M  Code 50050 Y 

COUNTY: Polk 

Sample 
Measurement 
Permit 0.175 

Parameter 

Requirement 
Sample 

I Quantity or Loading 

(I2MADF)' 

P A M  Code 80082 Y 
Mon.Site No. EFA-01 
BOD, Carbonaceous 5 day, 20C 

PARM Code 80082 I 
Mon.Site No. EFA-01 
Solids, Total Suspended 

PARM Code 00530 1 
Mon.Site No. EFB-01 

Mon.Site No. FLW-01 
BOD, Carbonaceous 5 day, 20C 

Measurement 
Permit 
Requirement 
Sample 
Measurement 
Permit 
Requirement 
Sample 
Measurement 
Permit 
Requirement 

20.0 
(12 Mo. Avg.) 

30.0 
(Mo. Avg.) 

mg/l 

45.0 60.0 mg/l 
(Max.) (Wkly. Avg.) 

5.0 mgfl 
(Max.) 

PERMIT NUMBER: FLAO I3 123 

LIMIT: Final 
CLASS SIZE: N/A 

MONITORMG GROUP NUMBER: 

NO DISCHARGE FROM SITE: 
3MADF 7% Capacity:' 

R-001 and Influent 

NAM VTlTLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT TELEPHONE 

REPORT: 
GROUP: 

DATE (YY/MM/DD) 

MONITOIUNG PEilOD From: To 

Monthly 
Domes t ic 

I I I I 1 

COMMENT AND EXPLANATiON OF ANY VIOLATIONS (Reference all attachments here): 



rr 

Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of 
Analysis Ex. 

PR Sample 
Measurement 

5 Days’Week PARM Code 00400 1 Permit 6.0 8.5 S.U. 

Mon.Site No. EFA-0 1 Requirement (Min.) (Max-) 
Coliform, Fecal Sample 

P A W  Code 74055 Y Permit Non Dectable 25 #/1 OOml 3 Days/Week 

Turbidity Sample 
Measurement 

PARM Code 00070 Permit Report NTU Continuous 
Mon.Site No. EFB-01 Requirement 
Total Residual Chlorine (For Sample 
Disinfection) Measurement 
P A M  Code 50060 A Permit 1 .o m€dI Continuo us 
Mon.Site No. EFA-01 Req ui remen t (Min.) 
BOD, Carbonaceous 5 day, 20C 

PARM Code 80082 G Permit Report mg/l Monthly 
Mon.Site No. INF-01 Requirement Monthly 
Solids, Total Suspended Sample 

Measurement 

Mon.Site No. EFA-01 Requirement (75 Percentile) (Max.) 

t 

Sample 
Measurement 

Measurement 
Monthly PARM Code 00530 G Permit Report mg/l 

Mon.Site No. INF-OI Requirement Monthly 
Rolling Twelve Month Average is the average of the current month’s average and the preceding eleven (1 1) month’s averages. For Fecal Coliform use the monthly geometric mean. 

DISCHARGE MONITORING m P O R T  - PART A (Continued) 

Sample Type 

Grab 

Grab 

Meter 

Meter 

Grab 

Grab 

FACILITY NAME: Cypress Lakes WWTP 
COUNTY: Polk 

PERMIT NUMBER: FLA013123 MONITORING GROUP No.: R-001 and Influent 
MONlTORlNG PERIOD From: To 

2 -  



DAILY SAMPLE RESULTS - PART B 

Code 

Mon. Site 

Permit Number: FLA013 123 Facility Name: Cypress Lakes WWTP 

1 '>/Year: 
County. Polk 

Flow CBODS TSS pH (s.u.) Fecal TRC (For Turbidity CBODS TSS 
(MGD) (mg/L) (mg/L) M i d M a x  Coliform Disinfect.) (" (mg/L) 

TO R-001 Bacteria (mg/L) 
(#/ 100ml) 

50050 80082 00530 00406 74055 50060 00070 80082 00530 

Calculation EFA-01 EFB-01 €FA-01 EFA-01 EFA-01 EFB-01 M - 0 1  MF-01 

Three-month Average Daily Flow: 

Daily Flow % of Permitted Capacity: 

PLANT STAFFING: 
Day Shift Operator Class: Certificate No: Name: 
Evening Shift Operator Class: Certificate No: Name: 

'It Shift Operator Class: Certificate No. Name: 
J Operator Class: Certificate No: Name: 

Type of Effluent Disposal or Reclaimed Water Reuse: 
Limited Wet Weather Discharge Activated: Yes: No: Not Applicable: If yes, cumulative days of wet weather 

'Attach additional sheets i f  necessary to list all certified operators. 

DEP Form 62-620 910(10). cffectlvc November 29, 1994 
D 3 



co7 a- 
b 

Department of 

, Environmental Protection 
David B. Struhs 

Secretary 
.-  

b Southwest District 
Jeb Bush 3804 Coconut Palm 
Governor Tampa, Florida 336 I 9  

July 18,2001 

b 

D: 

D 

Mr. Donald Rasmussen, Vice President 
200 Weatherfield Ave. 
Alfamnonte Spiings, FL 32’: ‘1 4 

Polk County - DW 

Re: Cypress Lakes WWTP - DEP File # FLAO 13 123-004-DW2P 
Notification Of Completion Of Construction For Wastewater Facilities 
Notification Of Availability of Record Drawings and Final Operation and Maintenance Manuals 

Dear Mr. Rasmussen: 

This office acknowledges receipt of the referenced completion of construction document. The sysism as 
described in the permit is approved for operation. 

In accordance with Rule 62-620.610, of the Florida Administrative Code, DEP Form 62-620.910( 13) 
Notification of Availability of Record Drawings and Final Operation and Maintenance Manuals for 
Wastewater Facilities was submitted within six months of the facilities being placed into operation. 

If you have any questions concerning this letter please contact me at 813/744-6100 Ext. 401. 

Sincereiy , 

DEPARTMENT OF ENVIRONMENTAL PROTECTION 

Stmhen G. Thompson 
Permitting Engineer 

C: David A. Webber, P.E., PBS&J, 5300 West Cypress St., Suite 300, Tampa, FL 33607-1712 

“More Protenion, Less Process” 

Pnnted on recycled paper. n 



- r  
. . - - ~  . _  .- I _ _ _ -  -.. -.. 

- --I -- .-; ._ : - 5  Department of . .  

Environmental Protection ..:-y:$ 
,, 

- ..- .../ 
--. _ _  .a* . /-- Southwest Distr ict -- 

Jeb Bush 3804 Coconut Palm Drive 
Governor Tampa, Ftorida 336 I9 ..Secrewty 

””r”i +cmllJ;&&? D id B. Struhs 

November 1 4 ,  2000 tl, q= 
Donald Rasmussen, Vice-president Polk county 

I Cypress Lakes Utilities, Inc. Cypress Lakes WWTP --UA 
200 Weathersfield Avenue 
Altamonte Springs, Florida 327 14 

Permit Modification & Revision 
Permit No: FLAO13 123 

B 

?. 

Dear Mr. Rasmussen: 

* After construction/modi_fication 0.175 mgd annual average daily flow (AADF), Type 11, 
Extended Aeration domestic wastewater treatment facility consisting of three (3) parallel 
treatment trains. A flow equalization basin with a volume of 45,000 gallons feeds all three 
treatment trains and includes a manual bar screen and flow splitter box. Treatment Train 1 
consists of one (1) aeration basin with a total aeration volume of 79, IO0 gallons, one (1) clarifier 
with a total volume of 18,000 gallons mcl a surface area of 240 ft2, and one (1) gravity sand filter 
with a surface area of 50 ft2. TreatAent Train 2 consists of one (I) aeration basin with a total 
aeration volume of 79,183 gallons, one (1) darifjer with ZL total volume of 18,000 gallons and a 
surface area of 240 f?, and onc (1) g~avity sand filter with 5i swface tuea of 50 ft2. Treatment 
Train 3 consists of three (3) aeratiofi basins with a Iota1 aeration uolume of 92,000 gallons, one 

B 

We are in receipt of your request, application number FLAO 13 123-004-DW2PR0, for a 
substantial modification of the above-referenczd domestic wastewater treatment plant and 
revision of the associated pennit, originally issued -November 9, 1998 and expiring on November 
8,2003. The conditions are hereby changed 2s follows: 

Conditidn From - To 

Treatment Facilities As Issued See * below 

Reuse As Issued See ** below 

TFtEATMENT FACILITIES: 

An existing, 0.160 mgd maximum mcntli average daily flow (Mh4,4DF), Type 11, extended 
aeration activated sludge domestic wastewater treatment plant consisting of: one (1) flow 
equalization basin of 15,045 gallons, five (5) atration basins of 160,552 gallons total volume, 
two (2)  clarifiers of27,I45 gallons total volume, twi, (2) chrorine contact chambersof 5,700 
gallons, a dual media filter of 100,000 gallons, and *io (2) aerobic digesters of 13,874 g d h s  
total volume. This piant is operated to provide secondary treztment with high-level disinfection. D 



r 

Donald Rasmussen, Vice-President 
Cypress Lakes WWTP 

b 

I, Page 2 of 2 

FLAO13 123-004-DW2PRO 

gravity sand filter with a surface area of 40 ft2. Effluent from the treatment trains is commingled 
at a junction box and redistributed to two (2) chlorine contact chambers with a total volume'of 
5,000 gallons. The facility has two (2) sludge holding tanks with a total volume of 17,000 
gallons. This facility is designed to provide secondary treatment with high level disinfection 
using chlorine gas. 

D **REUSE: 

B 

Land Application: an existing 0.175 mgd AADF permitted capacity slow-rate public access 
(ROO 1) irrigation system consisting of delivery of high-level disinfected reclaimed water to three 
(3) off-site unlined holding ponds with a capacity of 2.0 million gallons each, and subsequent 
application to the 137-acre Cypress Lakes Golf Cause. The facility has a lined holding pond 
with a total. vnl?rmc: nf 175,00fi y k m  fc- er41-w+ rrbt  tin^ reilse stanckds. Land 
application system ROO1 is located approximately at Lztitude 28" 10' 46" N, Longitude 82" 59' 
32" W. 

By this plant modification and permit revision you are authorized to pexform the work and 
modify the plant in accordance with drawings, plans, documents or specifications submitted to 
and retained on file at the FDEP Southwest District Office. These are hereby incorporated by 
reference and made a part hereof. A Natificztio~ of Completion of Construction, DEP Form 
62-620.910(12), is required prior to placing the modifications into operation. 

This pennit revision, FLAO 13 123-004-DW2PR0, authorizing the aforementioned changes must 
be attached to your original permit (FLAO13 123) and, together with any other preceding 
revision(s), becomes a part of that Permit. All future correspondence should reference the permit 
number FLAO 13 123. . 

Sincerely, 

B 

TJWj sg 

cc: David A. Webber, P.E., PBS&J 
Michele Duggan, FDEP 
Steve Thompson, FDEP 

Note: Sidebars indicate changes. 

--- 

~tiaeer hciiities kciministrator 
Southwest District 
3804 Coconut Palm Drive 
Tampa, FL 33619-1352 

Refzrence Program Guidance Memo DOM-97-0 1 

11/00 Permit Revision & Modification 
File #: FLA013 123-004-DW2P/RO 



b Florida Department of 
Environmental Protection 

b 
PERMIT NUMBER: FLAOI 3123 
FACILITY NAME: CYPRESS LAKES WdTP 

SWD-DW-53-FLAO13123-CYPRESS LA-R 
mr DONALD RASMUSSEN, VICE PRESIDENT 
CYPRESS LAKES UTILITIES, INC. 
200 WEATHERSFIELD AVENUE 
ALTAMONTE SPRINGS FL 32714 

NOTICE OF MINOR PERMIT REVISlON 

b 

B 

B 

B 

In accordance with rules 62-4.080( 1 ), and 62-620.325(3), Florida Administrative Code (F.A.C.), your current Department 
wastewater permit is hereby revised to clarify the procedures for reporting unauthorized discharges under rules- 
62-620.6 lO(20) and 62-62 1.250( 14), F.A.C.. as applicable. This minor permit revision is not applicable to facilities subject 
only to the general conditions for general permits issued pursuant to rules 62-66O.8OlI 62-660.802, 62-660.803. 
62-660.804, 62-660.805.62-660.820, and 62-660.82 I ,  F.A.C. 

These procedures are being provided for your wastewater facility as part of an effort to enhance communications and 
coordination in response to spills or releases that may endanger health or the environment. To this end, we are revising 
your wastewater permit to include instructions for reporting certain spills or unauthorized discharges to the State Warning 
Point Toll Free Number, The clurifyirrg instrirctiaris ure contrririell in prrtugrcrph b. of the enclosed permit revision. 

The enclosed revision shall be attached to your existing Wastewater Permit. To the extent that this revision may conflict 
with any provision of your existing permit, these revised requirements shall govern. All other conditions of your existing 
wastewater permit shall remain in effect. The issuance of this permir modification does not authorize any infringement of 
federal. state, or local taws or regulations which may specify other requirements for reporting incidents as herein described. 

I f  YOU have any questions about this permit revision, please contact your local DEP regulatory district office. 

The Department's proposed agency action shall become final unless a timely petition for an administrative hearing is filed 
under sections 120.569 and 120.57 of the Florida Statutes before the deadline for filing a petition. The procedures for 
petitioning for a hearing are set forth below. 

A person whose substantial interests are affected by the Department's proposed agency action may petition for an 
administrative proceeding (hearing) under sections 120.569 and 120.57 of the Florida Statutes. The petition must contain 
the information set forth below and must be filed (received by the clerk) in the Office of General Counsel of the 
Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee. Florida 32399-3000. 

Petitions filed by the permittee or any of the parties listed below must be filed within fourteen days of receipt of this written 
[...]
Re: Cypress Lakes 7scrwTF 
Facility LD. No: FLA013123 
Permit Number: FLAO13 123-001-DW2P 

Dear Ms. Duggan: 

In response to your letter of December 2,1998, enclosed is a completed Application for a Minor Revision 
to a Wastewater Facility Permit, a copy of the completed Application for Transfer of Permit (which was 
previously submitted under cover of our letter of December 2,1998), and a check in the amount of 
$50.00. 

b 

Please advise if any additional information is required. 

D Sincerely, 

b Donald Rasmussen 
Vice President 

DWj kw 
enclosures 

b 



.APPLICATION FOR A MINOR RIEVISION TO 
A WASTIZWATER FACILITY PERMIT 

1. xnstntctions 

D 

a. In accordance with Rule 62420,330, F.A.C.', this form must be submitted to the appropriate Departmeat 
district office or approved local program when requests for minor revisions to a permit or minor 
modifications to a facility are made by a permittee,'except for transfer of a permit to a new permittee and 
addition of a major user of reclaimed water to a Part ID reuse system. Application for transfer of a permit 
to a new permittee sball be made on DEP Form 62420.910(11). Application for addition of a major user 
of reclaimed water shall be made on DEP Form 62-610.910(7). 

b. Each applicable item must be completed in full in order to avoid delay in processing of this form. where 
attached sheets or other technical documentation are provided, indicate appropriate cross-references. 

C. Three (3) copies of this application with supporting documentation shall be submiw With this form 
d. All information is to b ty&d or printed in ink. Dates are to be e s k d  in MM/DD/YR format. 
e. This application and attachments shall be signed in accordance with Rule 62420.305, P.A.C. Atso, as 

applicable, this application and all attachments shaIl be signed and sealed by 8 profdoxd mgineer 
* registered in Horida in accordance with Rule 62620.310, F.A.C. 

?2. Facility Information b 

D 

FLAO 13 123 a. PedtNumber FLAO 13 12 3-00 1-DW2P b. Facility Identification Nub 
b. Project/Eia&tyN~c 
d. ContactNamc Donald Rasmussen, Vice President 

Number md street 
C i ~ / S ~ ~ z i p  me Altamonte Springs, FL 3 2 / 1 4  

Cypress Lakes MHP W T P  

200 Weathexsf i e l d  Avenue 

Telephone (407 1 869-1919 
2 

3. Type of Revision 

- Correct Typographid Emrs' - Submit o m  copy of each page of the pcrmit showing revisions being 
l-eqUeSted. . -  

- Change Improvement Schedule' - Provide a description of the improvement, a list of the dates to be 
revised, and a reson for the pmposed change in each date. 

- Change Expiration Date of Permit' - Provide the current and proposed expiration dates for the permit 
and the fe8so1~s for the proposed change. 

I Change S " g  Requirement? - Describe the proposed change and submit justification for the change 
in accordance With Chapter 62699, F.A.C. 

1 



- * - A  I 

’-- - .. 
’ - 1  

, 
Lc. Department of ‘ &  L L e - ,  

OEc@ * 

Environmental Protection 
Lawton Chiles 

Govern0 r 

b 

B 

I 

Mr. Donald Rasmussen, Vice President 
Cypress Lakes Utilities, Inc. 
200 Weathefield Avenue 
Altamonte SpMgs, FL. 32714 

Dear Mr. Rasmussen: 

Southwest District 
3804 Coconut Palm Drive 

Tampa, Florida 336 I9 

December 2,1998 
Polk Co~nty-DW 

re: cypressLakesMHpwwTp 
Permit No. FLAO13123-001-DW2P 
Transfer of Pennit 

Virginia B. Werherell 
Secretary 

The Department is in receipt of your November 19,1998 letter to the Polk County Public Health Unit, indicating 
that the ownership of the Cypress Lakes MHP WWTP has recently changed. To that end, please find enclosed an 
Application for Transfer of Permit and an Application for a Minor Revision to a Wastewater Facility Permit. 
Please complete, sign and return both forms to transfer the wastewater permit to you. The fee is $50.00. Please 
note that the signature and seal of a professional engineer is not reqUired. 

A 

Should you have any questions, you may contact me at (813) 7444100, extension 335. 

MD/md 
enclosures 

66 Michele Duggan 
Environmental Specialist 
Domestic Wastewater Section 

“Protea Conserve arid Manage Florida’s Environment and Noturol Resowces’’ 

Printed on recycled paper. 



t &T- 
epartment of 

Protection 
1 Southwest Districr 

tawcon Chiles 3804 Coconut Palm Drive 
Governor Tampa, Florida 336 I 9  

November 23, 1998 
L 

Mr. Steven Sembler, Vice President 
Cypress Lakes Association, Ltd. 
11,300 4* Street North, Suite 200 
St. Petersburg, FL 33716 

RE: DEP File No.: FLAOL3 123402-DWZP 
Cypress Lakes W" 

Dear Mr. Sembler: 

Virginia 8. Wetheretl 
Secretary 

The transmittal letter for the recently issued permit for the above referenced fa&@ has a typographical 
error in the permit number. This is not a si@cant error and wil l  not have my bearing on the permit 
document. However, we do want to alert you to the e m r  in the hope it will not lead to a future mistake in 
referencing the permit number. 

The correct permit number is FLAO13123-001-DW1P. The transmittal letter substituted an "0" in place 
of the "A" in the body of the letter and again on the heading for page two of the letter. 

If you have any questions concerning this letter please contact me at (941) 534-1448. 

Sincerely, 

DEPMTMENT OF ENVIRO"TAL PROTECTION 

Stepheg G. Thompsont/ W 

Permitting EngineedSatellite Office Manager 

"Protect. Conserve ond Manage Florida's Environment and Natural Rezources " 

Printed on recycled paper. 



CYPRESS LAKES UTILITIES, INC. 
AN AmUATE OF UTIUTIES, iNC. 

200 WEATHERSFIELD AVENUE 
ALTAMONTE SPRINGS, FLORIDA 32714 

CORPORATE OFFICES: 
2335 Sanders Road 
Northhrook, Illinois 60062 
Telephone: 847-498-6440 

December 2,1998 

I 

Department of Environmental Protection 
Domestic Wastewater Section 
Southwest District 
3804 Coconut Palm Drive 
Tampa, Florida 33619 

Re: Cypress Lakes WWTF 
Facility 1.D. No: FLA013123 
Permit Number: FLAOf3 123-001-DW2P 

To Whom It May Concern: 

D 

FILE , 

Telephone: 407-859-1919 
Florid a: 800-272- 1 9 I 9  

Fax: 407-869-6961 

This letter is to inform you that Cypress Lakes Utilities, Inc. has purchased the wastewater system 
referenced above. The system was previously owned by Cypress Lkes Associates, Ltd. The closing 
took place on October 27, 1998. The Florida Public Service Commission approved the transfer in Order 
NO. PSC-98-0993-FOF-WS. 

Enclosed is DEP Form 62-620.9 10 - Application for Transfer of a Peimit, which has been executed by 
bath parties. 

Please direct all future coixspondence to : Cypress Lakes Utilities, Inc. 
Attn: Don Rasmussen, Vice President 
200 Weathersfield Avenue 
Altainonte Springs, FL 327 14 

Please advise if any additional inhimation is required. -. 

Sincerely, 

Donald Rasmussen 
Vice President 

DWj kw 



APPLICATION FOR 
TRANSFER OF A PEWIT 

b 

NOTIlFlCATION OF S U  OR LEGAL, TRANSFER 

1 PennitteeName: Mr. Steven Semble r  - Cypress Lakes Associates, L t d .  

Title: Vice President 

MailingAddress: 11300 4th S t r e e t  North - S u i t e  200 - St. Petersburg ,  FL 33716 

t I hereby notify the Department of the sale or legal transfer of this wastewater facility or activity under Rule 62-620.340(2), 
F.A.C. Further, I agree to assign my rights as permittee to the proposed permittee in the event the Department agrees to the transfer 
of permit. 

Date of proposed transfer: 10127 198 

- 

ItEQUEST FOR TRANSFER OF PERMIT 
-. -- 

Applicant Name: Donald Rasmussen - Cypress Lakes U t i l i t i e s ,  Inc. 1 

Title: Vice President 

MaikgAd&ess: 200 Weathersfield Avenue, Altamonte S p r i n g s ,  FL 32714 

1 I hereby certify that I have examined the application and the documents submitted by the existing permittee which are the 
basis of this permit that was issued by the Department. I state that they accurately and completeIy describe the permitted facility or 
activity. Further, I slate that I am familiar with the permit and I agree to comply with its terms and conditions. I agree to assume 
the rights and liabilities contained in the permit and the statutes and rules under which it was issued. I also agree to promptly notify 
the Department of any future change in ownership of or responsibility for this facility or activity. 

n 

Signyhe of Applicant 

DQ' F ~ n n  62420.910(11), U t c d i v t  -1 
I REGfiles: 11/94 



I R X D  NOV 10 1998 Department of 

E nvi ron me n tal Protection 
L 

Lawton Chiles 
Governor 

Southwest District 
3804 Coconut Palm Drive 

Tampa, Florida 336 I 9  

November 9 ,  1998 

In the matter o f  an 
Ap pl kat ion for Permit 
by: 

Virginia 6. Wetherell 
Secretary 

Cypress Lakes Association, Ltd. 
1 1300 4'h Street North, Suite 200 
St. Petersburg, FL 33716 

DEP File No.: FLAO13123-001-DW2P 
Polk County 

Atten.: Mr. Steven Sembler, Vice President 

Enclosed is Permit Number FLOO f 3 123-00 1 -DW2P to operate an existing Type 11, 
domestic wastewater treatment plant, issued under section(s) 403.087( I), Florida Statutes. 

I Any party to this order (permit) has the right to seek judicial review of the permit under 
section 120.68 of the FIorida Statutes, by the filing of a Notice of Appeal under rule 9.1 10 of the 
Florida Rules of Appellate Procedure, with the Clerk of the Department of Environmental 
Protection, Office of General Counsel, Mail Station 35, 3900 Commonwealth Boulevard, 
Tallahassee, Florida 32399-3000 and by filing a copy of the notice of appeaI accompanied by the 
applicable filing fees with the appropriate district court of appeal. The notice of appeal must be 
filed within thirty days after this notice is fiIed with the Clerk of the Department. 

Executed in Tampa, Florida. 
_ _  

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL PROTECTION 

Michael S. Hickey, P.E. 
Water Facilities Administrator 
Southwest District 



Cypress Lakes WWTF 
Page 2 

1 

c 

Pennit No. FLO13123-001-DW2P 

CERTIFICATE OF SERVICE 

The undersigned duly designated deputy agency clerk hereby certifies that this NOTICE OF 
to the listed PERMIT and all copies were mailed before the close of business on h h  - 9 

persons. 
9 9 

FILINC) AND ACKNOWLEDGMENT 

FILED, on this date, under section 120.52(7), Florida Statutes, with the designated Department 
Clerk, receipt of which is hereby acknowledged. 

Copies h i s h e d  to: 

Sharon Sawicki, P.E., FDEP/DW 
Michael J. Gaylor, P.E. 
DEP Office of General Council 
Ms. A m y  Bodine,E.I.,DEP 

E 



Department of 

Environmental Protection 
Lawton Chiles 

Governor 

D 

B 

D 

PERMITTEE: 

43. /\I 28O /"' 
It 

Mr. Steven Sembler, Vice 
Cypress Lakes Associates, 
1 1300 41h Street North, Sui 
St. Petersburg, FL 337 16 

FACILITY: 

Cypress Lakes WWTF 
10000 North US Hwy. 98 
Polk County 
Lakeland, FL 33809 
Latitude: 2 8 O  10' 46" N Longitude: 81" 59' 32" W 

Virginia 6. Wetherell 
Secretary 

p: FLA013 123-001-DW2P 
N o v e m b e r  9, 1998 

E: November 8 ,  2003 
FLA013123 i 

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the 
Florida Administrative Code. The above named permittee is hereby authorized to operate the facilities 
shown on the application and other documents attached hereto or on file with the Department and made a 
part hereof and specificaIly described as follows: 

TREATMENT FACILITIES: 

Air exirtitrg, 0.160 mgd maximum month average daily flow (MMADF), Type 11, extended aeration 
activated sludge domestic wastewater treatment plant consisting of: one (1) flow equalization basin of 
15,045 gallons, five ( 5 )  aeration basins of 160,552 gallons total volume, two (2) clarifiers of 27,145 gallons 
total volume, two (2) chlorine contact chambers of 5,700 gallons, a dual media filter of 100,000 galIons, 
and two (2) aerobic digesters of 13,874 gallons total volume. This plant is operated to provide secondary 
treatment with high-level disinfection. 

After constructioidmodificaiion, 0.240 mgd maximum month average daily flow (MMADF), Type 11, 
extended aeration activated sludge domestic wastewater treatment plant consisting of: one (1) flow 
equalization basin of 41,100 gallons, six (6) aeration basins of 240,240 gallons total volume, two (2) 
clarifiers of 5 1,200 gallons total volume with a surface loading rate of 346 gallons per day per square foot, 
three (3) dual media filters designed to handle 3.0 gpm per square foot, three (3) chlorine contact chambers 
of 1,800 gallons total volume, and one ( 1 )  sludge holding tank of 17,000 gallons. This plant will be 
operated to provide secondary treatment with high-level disinfection. 

b "Protect Coriscrve ond Monoge Florida's Ertviroriment and Notural Resowces" 

Prmicd on recycled popcr 



b ” 

b 
I 

PERMImEE: Mr. Steven Sembler, Vice President PERMIT NUMBER: FLAO13 I 2 3 - 0 0 f - ~ m p  
FACILITY: cypress h k e s  WWTF EXPIRATION DATE: See Page I 

REUSE: 
Land Application: An existing 0.240 mgd MUADF permitted capacity slow-rate public access (ROOI) 
system in which disinfected emuent is stored off-site in three (3) unlined storage ponds of 2.0 miflion 
gallons capacity each, which is then directed to the 137-acre Cypress Lakes Golf Course for reuse. Land 
application system ROO1 is located approximately at latitude 28” IO’ 46” N, longitude 81’ 59’ 32” W. 

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions as set forth in 
Pages 1 through 24 of this permitand attached DMR. 

C 0 

2 



Lawton Chiles 
Governor 

In the matter of an 
Application for Permit 
by: 

b 

Cypress Lakes Association, Ltd. 
11300 4' Street North, Suite 200 
St. Petersburg, FL 33716 

Southwest Districc 
3804 Coconut Palm Drive 

Tampa. Florida 336 19 

N o v e m b e r  9 ,  1998  

Virginia B. Wecherell 
Secretary 

DEP File No.: FLAO13123-00l-DW2P 
Polk County 

Atten.: Mi.  Steven Sembler, Vice President 

Enclosed is Permit Number FLU0 1 3 123-00 1 -D W2P to operate an existing Type 11, 
domestic wastewater treatment piant, issued under section@) 403.087( l), Florida Statutes. 

c. 
Any party to this order (permit) has the right to seek judicial review of the permit under 

section 120.68 of the Florida Statutes, by the filing of a Notice of Appeal under rule 9.1 10 of the 
Florida Rules of Appellate Procedure, with the Clerk of the Department of Environmental 
Protection, Office of General Counsel, Mail Station 35, 3900 Commonwealth Boulevard, 
Tallahassee, Florida 32399-3000 and by filing a copy of the notice of appeal accompanied by the 
applicable filing fees with the appropriate district court of appeal. The notice of appeal must be 
filed within thu-ty days after this notice is filed with the Clerk of the Department. 

Executed in Tampa, Florida. 

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL PROTECTION 



Cypress Lakes WVTF 
Page 2 

Permit No. FL013123-001-DW2P 

CERTIFICATE OF SERVICE 

D 

The undersigned duly designated deputy agency clerk hereby certifies that this NOTICE OF 
to the listed PERMIT and all copies were mailed before the close of business on b i 9 . 1 ‘1 ‘1 3 

persons. 

FILING AND ACKNOWLEDGMENT 

B 

FILED, on this date, under section 120.52(7), Florida Statutes, with the designated Department 
Clerk, receipt of which is hereby acknowledged. 

Copies furnished to: 

Sharon Sawicki, P.E., FDEPDW 
Michael J. Gaylor, P.E. 
DEP Office of General Council 
Ms. Amy Bodine, EA., DEP 



3 

Lawton Chiles 
Governor 

B 

B 

PERMITTEE: 

Department of 

Environmental Protection 
Southwest Discr ict  

3804 Coconut Palm Drive 
Tampa. Florida 336 I 9  

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

Mr. Steven Sembler. Vice President 
Cypress Lakes Associates, Ltd. 
I 1300 4* Street NO&. Suite 200 
St. Petersburg, FL 33716 

FACILITY: 

Cypress Lakes WWTF 
10000 North US Hwy. 9s 
Polk County 
Lakeland, FL 33809 
Latitude: 2s" 10' 46" N Longitude: 8 1 O 59' 32" W 

Virginia B. Werherell 
Secretary 

PERMIT NUMBER: FLAOl3 123-001-DW2P 
ISSUANCEDATE: N o v e m b e r  9 ,  1 9 9 8  
EXPIRATION DATE: N o v e m b e r  8 ,  2003 
FACILITY I.D. NO: FLAO 13 123 

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the 
Florida Administrative Code. The above named permittee is hereby authorized to operate the facilities 
shown on the application and other documents attached hereto or on file with the Department and made a 
part hereof and specifically described as follows: 

TREATMENT FACILITIES: 

,411  e-~isriizg, 0.160 mgd maximum month average daily flow (MMADF), Type 11, extended aeration 
activated sludge domestic wastewater treatment plant consisting of one (1) flow equalization basin of 
15,045 gallons. five (5) aeration basins of 160,352 gallons total volume, two (2) clarifiers of 27,145 gallons 
total volume, two (2) chlorine contact chambers of 5,700 gatlons, a dual media filter of 100,000 gallons, 
and two (2) aerobic digesters of 13,874 gallons total volume. This plant is operated to provide secondary 
treatment with high-level disinfection. 

d4fter conslruction/modificarion, 0.240 mgd maximum month average daily flow (MMADF), Type 11. 
extended aeration activated sludge domestic wastewater treatment plant consisting of: one (1)  flow 
equalization basin of 41,100 gallons. six ( 6 )  aeration basins of 240,240 gallons total volume, two (3) 
clarifiers of 5 1,200 gallons total volume with a surface loading rate of 346 gallons per day per square foot, 
three (3) dual media filters designed to handle 3.0 gpm per square foot, three (3) chlorine contact chambers 
of I .SO0 gallons total volume. and one ( 1 )  sludge holding tank o f  17,000 gallons. This plant will be 
a;--rL::,2; ~2 -+.,*:.Iz ;GL;; i~2 :  : ~ y 2 ~ : , ~ ~ - - ;  wilh high-i=*i=i - J ; c i ~ ~ : l  -. _. 



I 

PEkMITTEE: Mr. Steven Sembler, Vice President PERMIT NUMBER: FLAO I3 123-00 1 -DW2P 
FACILITY: Cypress Lakes WWTF EXPIRATION DATE: See Page 1 

REUSE: 
Land Application: A n  existing 0.240 mgd MMADF permitted capacity slow-rate public access (ROO 1) 
system in which disinfected effluent is stored off-site in three (3) unlined storage ponds of 2.0 million 
gallons capaciry each, which is then directed to the 137-acre Cypress Lakes Golf Course for reuse. Land 
application sysrem ROO I is located approximately at latirude 28” 10’ 46” N, longitude 81” 59’ 32” W. 

IN ACCORD.UCE WITH: The limitations, monitoring requirements and other conditions as set forth in 
Pages 1 through 24 of this permitand attached DMR. 

2 



PEICrvi I lTEE: 
FACILITY: 

h i  . Steveii Senibler, Vice President 
C \ press Lakes W WTF 

Sample Type Average Average Sample Frequency 

PERMIT NUMBER: FLA013 123-001-DW2P 
EXPIRATION DATE: See Page I 

Location Site Notes 
Nil ni bcr 

I .  RECLAIMEI) \:-ATER A N D  EFFLUENT LIMITATIONS AND MONlTORINC REQUIREMENTS 

0. I60 
MMADF 

0.240 
~ MMADF 

30.0 

A. Reuse and Land Application Systems 

5 Days/Week Recording flow EFA-0 I - 15277 SL'C 

5 Days/Week Recording flow EFA-0 I - 15277 SCL' 

meter Cond I A 3 

Coad.1 A.3 meter - 
45.0 60.0 Every two 8-hour F.P.C.* EFA-0 I -  15277 

weeks 
5 .O 5 DayslWeek Grab EFB-0 1-32287 

1 ,  Durin; the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct 
reclai!ned water to Reuse System(s) ROO I .  Such reclaimed water sliall be limited and monitored by the permittee as specified below: 

Continuous ~ Meter , tndition I.A.7. 1 

Monitoring Requirements I 11 Reclaimed Water Limitations 

EFB-0 1-32287 , 

Pa r a  nie te t 

h \ V  (Altzr C'om~ilction of 

Carbonaceous Siad .mica1 
Oxygen Demand (: day) 
Total Suspended :;olids 

Cunstiuclion Modilici*lions) 

Annual I Units 1 Max/Min 1 Average 

tngd Maximum 

mg/L Maximum 20.0 

mg/L Maximum 

Flow 
(Existing) 

I tngd 1 Maximum 1 

6.0 to 
8.5 
12.0 

5 Days/Week Grab EFA-0 1 - I5277 

Every two 8-hotir F.P.C.* EFA-0 I - I5277 
weeks 

Itidition T.A.4. 

1 .o 

5 Days/Week Grab EFA-0 1 - I5277 

Continuous Meter EFA-0 1 - I5277 SIX 
Uond. I .A.5 

3 



D 

Monitoring Location 
Site Number 

EFA-0 1 - 1 5277 
EFB-0 1-32287 

B 

Description of Monitoring Location 

Effluent sample point immediately after disinfection 
Effluent sample point after filtration and before disinfection 

PERMITTEE: Mr. Steven Sembler. Vice President PERMIT NUMBER: FLAO 13 123-00 1 -DW2P 
FACILITY: Cypress Lakes WWTF EXPIRATION DATE: See Page 1 

31701 

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit 
Condition I .  A. I .  and as described below: 

ROO1 - Cypress Lakes Golf Course 

3. A recording flow meter shall be utilized to measure flow and calibrated at least annually. (62- 
60l.200(l7) and .500(6), f 2-24-96] 

4. Over a 30 day period, 75 percent of the fecal coliform values (the 75th percentile value) shall 
be below the detection limits. Any one sample shall not exceed 25 fecal coliform values per 
100 mL of sample. Any one sample shall not exceed 5.0 milligrams per liter of total 
suspended solids (TSS) at a point before application of the disinfectant. Note: To report the 
75th percentile value, list the fecal coliform values obtained during that month in ascending 
order. Report the value of the sample that corresponds to the 75th percentile (multiply the 
number of samples by 0.75). For example, for 30 samples, report the corresponding fecal 
coliform value for the 23rd value of ascending order. [62-600.440(5)fl, 12-24-96] 

5 .  
A 

A minimum of 1.0 mgL total residual chlorine must be maintained for a minimum contact 
time of 15 minutes based on peak hourly flow. [62-610.525(5), 1-9-96 and 62-640.44O(j)(b), 
12-24-96] 

6.  The following is for informational purposes: 

Location Site 
Number 

Description of Monitoring Location 

7. The turbidity of the reclaimed water shall be monitored continuously at the monitor point 
described in Permit Condition I.A.2 above. The maximum turbidity shall be limited as 
described in the approved operating protocol, such that the permit limitations for total 
suspended solids and fecal coiiform bacteria will be achieved. [62-610.463, 1-9-96] 

8. The permittee shall submit an annual report of reclaimed water utilization using, Form 62- 
61 0.300(4)(a)2, by January 1 of each year. [62-610.570(3), 1-9-96] 



1'ElWI'f NUb1ul-R: FI,A013123-001-DW21' 
EXPIRATION DATE: See Page 1 

I, i i i i i  t at io 11s 

n. Othcr 1iiiiif;iliwis iIl1tl Moiiitoriiig sr~rl Rcportiiig Requiren!crlts 

1 ,  Iliiring tlic 1x1 iotl beginning on llie issuance date ancl iustiiig tliroiigli the expiratioti dale of h i s  pemit ,  the treatment fi~cility shal l  be limircd atid inoiiitorud 
by tlic pc!-n.rIilet: as specilied below: 

Mo 11 i t Q r i 11 g 11 et1 II i r c 111 cn t s 

1' a r a inc t cr 

Carbonaceous Bioctiemicsl 

Sample Type 

Oxygen Deriiand ( 5  day ~ 

Total Suspended Solids 

Monitoring 
Location Site 

Monthly 8-hour F.P.C.* 

Monthly 8-hour F.P.C.* 

- . _ _  - - - - - - 
INF-01-31700 

W - 0  1-3 1700 
I I 

* Fluw- Proportioned Cuii,posite sample iciketi diir-ing a period of 8 hoiir-s 

Notes 

In fl lie n t 

Influent 

5 



I 

Monitoring Location 
Site Number 
INF-0 1-3 1700 

b 

Description of iMonitoriag Location 

At headworks prior to any return sludge Iines 

PERMITTEE. 
FACILITY- Cypress Lakes WWTF 

M r .  Steven Sembler, Vice President 

2. 

- 
J .  

4. 

5 .  

7. 

8. 

PEEtilIT NUMBER: FLAOl3 123-001-DW2P 
EXPIRATION DATE: See Page 1 

Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1 and 
as described beiow: 

Influent samples shall be collected so that they do not contain digester supernatant or return 
activated sludge, or any other plant process recyckd waters. [62-60f.300(4), 12-31-96] 

The permittee shall provide safe access points for obtaining representative influent, reclaimed 
water, and effluent samples which are required by this permit. [62-601. jOO(3), 12-24-96] 

During the period of operation authorized by this permit, the permittee shall complete and 